samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
. Lev ] Date: 20250301 . Lewl ) Date: 0250301
1225 1225
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115 fI
200 13760 030, 26860, T340, 40000 200 13760. 030, 26880, 3340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11970.00 49.17 74.00 -24.83 £5.53 38.44 1512 8.2 --- - Peak 1 1197000 47.07 74.00 -26.93 43.43 3B.M 1512 2992 --- - Peak
1 17955.00 47.40 74.00 -26.60 41.11 42.67 17.77 5405 --- - Peak 7 17955.00 46.81 74.00 -27.19 40.52 42.67 1.7 %405 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C55 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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Peak w%LﬂﬂULN J H AJHU-NIE WLNW J_H U A\lyu.u@
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Avg 30 34
175 .
i 13780, 2030, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12290.00 47.89 74.00 -26.11 44.62 38.60 15.15 50.48 - - Pesk 1 12290.00 47.65 74.00 -26.35 44.38 38.60 15.15 50.48 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C56 of C238

TEL : +86-512-57900158
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samranas. FCC RF Test Report

Report No. : FR511612F

Pol. Horizontal Vertical
- Lo @Bl Date: 20250301 Lo di) Date: 20250301
1225 1225
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Peak SLEW i i J‘“”“’*LW A
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Avg 0 0
175 1!
200 13760 0. 26880, 40000 200 13760. 0. 26880, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 10770.00 47.07 88.20 -41.13 44.15 3.7 1516 501 --- - Peak 1 12770.00 47.05 88.20 -41.15 44.13 38.77 15.16 5.1 - - Pk
Sporton International Inc. (Kunshan) Page Number : C57 of C238

TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol (dBuNim) Date: 20250341 Lol Date 225031
125 125

oI, [ = RS L 1 L "
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Avg 0 0
175 .
i 13780, 2030, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12930.00 46.88 88.20 -41.32 43.92 38.86 15.07 SL.O7 - - Pesk 1 12030.00 46.06 88.20 -42.14 43.10 38.86 15.17 5047 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C58 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
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Peak 525 i
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Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13250.00 46.50 74.00 -27.50 43.45 39.30 15.45 SL70 - - Pesk 1 13250.00 46,92 74.00 -27.58 43.37 39.30 15.45 SL70 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C59 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol (dBuNim) Date: 0250301 Lol Date 225031
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Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13410.00 45.97 88.20 -42.23 4291 39.51 15.63 52.08 - - Pesk 1 13410.00 45.54 88.20 -42.66 4248 39.51 15.63 52.08 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C60 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertica
Lol Date: 20250301 Ll Date: 2025031
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Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13570.00 46.59 88.20 -41.61 43.44 39.60 15.80 527 - - Pesk 1 13570.00 46.02 88.20 -42.18 42.87 39.60 15.80 .77 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C61 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
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Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13890.00 47.9 88.20 -40.30 44.15 39.70 16.19 5.4 - - Pesk 1 13890.00 46.% 88.20 -41.64 42.81 39.70 16.19 2.4 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C62 of C238
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saranas. FCC RF Test Report

Report No. : FR511612F

44
Mode Band Edge
U-NII-8_802.11ax HE80_CH215 Full RU_7025MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
ir5 s PEAK,_BE(UNI)
PEAK_BE(UNI)_6E I
100 00
1 ]
525 Ak - TP WRPY A et s L
Peak %5 .
115
115
6585 7058, 3. 204, . 350 0
Frequency (MHz) 1000 240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TIST.65 .73 8820347 B9 .42 1085 B35 101 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 OTHTEL 447 TA00-19.53 303 K50 .41 BT 15 101 PEAK 1 705.00 9145 - - 5 638 1.43 BAL 105 111 PEM
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
s 05 1
100 0 AVG_BE(UNI),
04 AVG_BE(UNI_6E
' 1 2 525
[
Avg % mw
115
115
6585 7058, 3. 204, . 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7.6 4.6 68.20 -23.58 1809 3.5 13.00 3.1 185 111 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TR0 .60 54.00 -9.40 2801 .57 13.08 3316 105 111 AVERAGE 1 705.00 8161 ------ - 65.91 3638 1.43 311 105 110 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C63 of C238

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR511612F

44
Mode Band Edge
U-NII-8_802.11ax HE80_CH215 Full RU_7025MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 202502-26 Date: 202502-26
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 o5
PEAK_BE{UNI)_8E
700 00
1
s il Sl e v SZSW L
Peak %5 .
115
115
55 T0%. 1, T204, . 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 70809 55.24 §8.20 -39 3B.B1 .56 13.00 BA5 130 147 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 7350.00 54.19 74.00 -19.81 37.75 36,50 1311 B.7 230 147 PEAK 1 7025.00 819 ------ ---o-- 66.69 36.30 12.30 33.18 230 147 PEAK
Date: 202502-26 Date: 202502-26
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
1
700 0l AVG_BE(UNI)
" AVG_BE(UNI_6E
' 1 ? 525 L
v sl B0
115
115
55 T0%. 1, T204, . 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7830.3% .45 68.20 -23.74 1803 .56 13.00 315 230 147 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 727408 44.56 54.00 -9.44 28.06 36.60 13.05 33.15 230 147 AVERAGE 1 705.00 7331 - -oeee- 57.74 36.33 12,34 3310 230 147 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number . C64 of C238




samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
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Avg 30 34
175 .
i 13780, 2030, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 14050.00 46.50 88.20 -41.70 42.46 39.80 1631 S2.07 - - Pesk 1 14050.00 47.67 88.20 -40.53 43.63 39.80 1631 5287 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C65 of C238

TEL : +86-512-57900158
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s ss. FCC RF Test Report Report No. : FR511612F
45
Mode Band Edge
U-NII-5_802.11ax HE160_CH15_Full RU_6025MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK_BE[UNI).6E 1225
1050 1040
15 i1
104 100
1
52“ —_ 52'5 M
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5885.48 54.07 88.20 -34.13 3B.88 36.57 11.47 32.8% 184 115 PEAK 1 6025.00 8473 ------ - 69.61 36.59 11.44 32.91 184 115 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 ; 525
Avg
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5906.76 43.41 68.20 -24.79 28.23 36.61 11.43 32.86 104 115 AVERAGE 1 6025.00 76.09 ------ - 60.97 36.59 11.44 32.91 104 115 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C238

TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
45
Mode Band Edge
U-NII-5_802.11ax HE160_CH15_Full RU_6025MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK_BE[UNI).6E 1225
1050 1040
15 i1
104 100
1
525 ’ 525
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5915.16 53.53 88.20 -34.67 38.35 36.63 11.42 32.87 204 147 PEAK 1 6025.00 84.04 ------ - 68.92 36.61 11.41 32.99 204 147 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 ; 525
Avg
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 592412 43.28 68.20 -24.92 28.10 36.65 11.40 32.87 204 147 AVERAGE 1 6025.00 74.83 ------ - 3971 36.61 1041 32.99 204 147 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C67 of C238

TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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1024 10,
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Peak QFWLH[WLM J H AJHU-NIE WLWWLMJ U A\lyu.u@
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A Mg b A bt T
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 1200.00 47.12 74.00 -26.88 43.48 38.50 15.14 50.00 - --- Pesk 1 12050.00 47.67 74.00 -26.33 44.03 38.50 15.14 0.0 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C68 of C238

TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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1
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Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 1370.00 45.97 74.00 -28.03 4279 38.67 15.15 S0.64 - - Pesk 1 12970.00 46.67 74.00 -27.33 43.49 3B.67 15.15 .64 - - Peak
Sporton International Inc. (Kunshan) Page Number : C69 of C238

TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol (dBuNim) Date: 20250341 Lol Date 225031
125 125
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1024

875 U HH
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o

A i
My R T, s padptig| Mgy WWWWWMW AR
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12690.00 47.32 74.00 -26.68 44.44 3870 15.16 50.98 --- - Peak 1 1269000 46.94 74.00 -27.06 44.06 38.70 15.16 5098 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C70 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

oI, [ = RS L 1 L "
Peak nF%u —H—H—M J H "‘L‘”"‘@ Mﬂrmﬂj

LD T T e
0 A
g IR S bl (AT Mg WWWW%W e
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13330.00 47.% 74.00 -26.40 2441 39.50 15.54 5L.B9 - - Pesk 1 13330.00 47.18 74.00 -26.80 44.03 39.50 15.54 5189 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C71 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

49
Mode Band Edge
U-NII-8_802.11ax HE160_CH207_Full RU_6985MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
ir5 s PEAK_BE(UNI)'6
PE\K_BE[UNHJ_BE I
100 00
1 2
% R M A i2§
Peak
30 %
115
115
6%25 6850, 6975, T100. 7285, 350 0
Frequency (MHz) 1000 240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 T180.63 55.13 .20 -3.07 3.8 .06 1293 B4 100 108 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1765 .49 7400 -19.51 37.98 .60 13.07 316 100 108 PEAK 1 6985.00 89.75 ------ - T8 630 1.7 300 100 108 PEAK
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
o s
) 1
100 00 AVG_BE(UNI)
04 kVG_BE[UNHJ_BE
) T2 525
Avg '
340 35I0w
115
115
6%25 6850, 6975, T100. 7285, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 THET5 460 68.20 -23.56 8.1 .56 13.00 3315 100 108 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TBLL .56 5400 -9.44 1806 .60 13.06 33.16 100 108 AVERAGE 1 6985.00 80.42 ------ - 64.94 3630 1.8 33.10 100 108 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C72 of C238

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

49
Mode Band Edge
U-NII-8_802.11ax HE160_CH207_Full RU_6985MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
ir5 a5
PEAK_BE{UNHJ_BE
100 00
1 K
52.5 Wbl Y ey A 525
Peak
30 %
115
115
6%25 6850, 6975, T100. 25, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 703 55.06 88.20 -3.14 392 .42 1085 B3 B M6 PEK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 OTTS0 441 TA0-19.%9 392 .60 13.04 P51 M6 PEK 1 6985.00 8128 ------ - 65.81 3630 1.7 300 B 146 PEAK
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
ir5 a5
100 0 AVG_EE[UNHTE
04 kVG_BE[UNHJ_BE
' 1 2 525
Avg
30 %
115
115
6%25 6850, 6975, T100. 25, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TBLS 441 68.20 -B.79 1835 3.4 1075 313 231 146 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1TSS M51 5400 949 1800 .60 13.04 315 231 146 AVERAGE 1 6985.00 70,23 - o 56.76 3630 117 3300 231 146 AVERAGE
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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1024

15 o = Y U i
Peak “‘me

J U J H PEAKILMIE
J_H H A\lHU-NIE
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T T el LT

0

s .
W WMW"\W A i [/ MWM%WWWWW
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13970.00 48.22 88.20 -39.98 44.28 39.77 16.28 511 - - Pesk 1 13970.00 47.98 88.20 -40.22 44.04 39.77 168 5211 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C74 of C238

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415



samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol (dBuNim) Date: 0250301 Lol Date 225031
1225 124
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1024 10,

1 = 1
N1 AT (1 1

J U J H PEAKILMIE
J_H H A\lHU-NIE
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gy
M gt - it AN WWWWWMW e
Avg 0 0
175 .
i 13780, 2030, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13750.00 46.31 88.20 -41.89 4278 39.70 16.03 5.0 - - Pesk 1 13750.00 47.15 88.20 -41.05 43.62 39.70 16.03 .0 - - Pesk
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

10,
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Mt Ww

Peak 525
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=
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a0
it e ity S W“M%WMWWW
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13770.00 46.88 88.20 -41.32 43.32 39.70 16.05 5219 - - Pesk 1 13770.00 47.88 88.20 -40.32 44.32 39.70 16.05 5219 - - Pesk
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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J U J H PEAKILMIE
J_H H A\lHU-NIE

L
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Peak 7
J L L)
M R T, e o (AL WWWWWMW e
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13730.00 46.81 88.20 -41.39 £3.32 39.70 16.00 5221 --- - Peak 1 1373000 47.28 88.20 -40.92 43.79 39.70 16.00 5221 --- - Peak
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

10,

Wi HHH H | U JUJ H PEAKUM_5E :ﬂ HH“
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J_H H A\lHU-NIE

Peak 525

L
—
frr
4NN

it o bl
T WMM’W‘MW g by Wl WMMWMW Y
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13650.00 47.24 88.20 -40.9 43.92 39.65 15.91 2.4 - - Pesk 1 13650.00 46.50 88.20 -41.70 43.18 39.65 15.91 .M - - Pesk
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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Peak 7 i
e weuptioy P
Ay st IIRAL oA ot e
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13050.00 47.3 88.20 -40.86 44.35 39.00 15.21 5L - - Pesk 1 1300.00 47.19 88.20 -41.01 44.20 39.00 15.21 5.2 - - Pesk
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Pol. Horizontal Vertical
. Lo i) Date: 20250301 . Lo 6B Date: 2025031
1225 1225
875 075
1 ohe T 0] | e
100 100
] o MU T el
Peak A e e
R LT e Rt LR e
Avg % %
175 1!
T200 13760, 030, 26880 40000 T200 13760, 20320, 26880, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 13090.00 48.09 88.20 -40.11 45.15 39.00 15.26 5L.32 --- - Peak 1 13090.00 46.93 88.20 -41.27 43.%9 39.80 15.26 51.32 - - Pk
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Pol. Horizontal Vertica
Lol Date: 20250301 Ll Date: 2025031
1225 125
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1024
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L
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Peak 925 " !
Mg WMMWW«AW _— vty Ay WWWWWMW A
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 1300.00 48.15 88.20 -40.05 45.10 39.00 15.17 5L12 - - Pesk 1 13010.00 47.3 88.20 -40.88 44.7 39.00 15.17 SL.12 - - Pesk
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59
Mode Band Edge
U-NII-5_802.11be EHT20_CH1_5955MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1
525 Mosuto Huatilh ) 52.5MW
Peak
30 30
115 115
815 5653, Sg81, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5892.76 53.63 88.20 -34.57 38.44 36,59 11.46 32.86 397 118 PEAK 1 5955.00 96.60 ------ ------ B1.44 36.70 11.34 32.88 397 118 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
mn il A BEQN._
30 30
115 115
815 5653, 5681, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5908.30 43.44 68.20 -24.76 28.25 36.62 11.43 32.86 397 118 AVERAGE 1 5955.00 87.38 ------ ------ .1 36,70 1135 32.88 397 118 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C82 of C238

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
59
Mode Band Edge
U-NII-5_802.11be EHT20_CH1_5955MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
71| IrT—— F—_ . SEISMW
Peak
30 30
115 115
815 5653, Sg81, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5893.74 53.54 88.20 -34.66 38.35 36.59 11.46 32.86 200 151 PEAK 1 5955.00 89.92 ------ - 1475 36.70 1135 32.88 200 151 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1050 AV BEON 6 f0ad
i1 i1
700 10 ANG_BE(UNI)
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5917.68 43.45 68.20 -24.75 28.26 36.64 11.42 32.87 200 151 AVERAGE 1 5955.00 B2.76 ------ ------ 67.59 36.70 11,35 32.88 200 151 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C83 of C238
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Pol. Horizontal Vertical
. Lev ] Date: 20250301 . Lewl ) Date: 0250301
1225 1225

1 ) O e 5 A A
o L P ML T &

52
Peak g T wntol
%0 s T o 5, Rl ]“"W““ " MW’WWM.MWWW
Avg . -
115 fI
200 13760 030, 26860, T340, 40000 200 13760. 030, 26880, 3340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 1190.00 48.75 74.00 -25.15 £5.31 3837 15.09 09.97 -~ - Peak 1 1190.00 47.64 74.00 -26.36 44.20 38.3? 15.09 9.7 --- - Peak
1 17865.00 47.29 74.00 -26.71 £1.11 £2.47 1174 4.4 -~ --- Peak 1 17865.00 47.80 74.00 -26.18 A1.65 42.47 17.74 .4 --- - Peak
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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T U k| T
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4N

Peak 525 I I
i i g
™ R T, - wew fa MWWMWMW it
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12350.00 48.00 74.00 -26.00 24.80 38.65 15.15 50.60 - --- Pesk 1 12350.00 47.62 74.00 -26.38 44.42 3865 15.15 S0.60 - - Pesk
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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1024 10,

MOUC T e | WO T e
PR O e

. ——
AV g gtrrpiat g - o KTav MWMM%WWWW
Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12830.00 47.53 88.20 -40.67 44.60 38.80 15.16 5L.O3 - --- Pesk 1 12830.00 46.%8 88.20 -41.32 43.95 38.80 15.16 583 - - Pesk
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

MOUC T e | WO T e
SO 1 = A 1 IS =

1N

e R T, - e % WWMWMW A
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12870.00 47.59 88.20 -40.61 44.67 38.80 15.17 5L.05 - - Pesk 1 12870.00 47.57 88.20 -40.63 44.65 38.80 15.17 5L.85 - - Pesk
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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1024

875 U HH
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o

et ey Mt
M WMMWW«AW _— vty A WWWWWMW A
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 1200.00 48.05 88.20 -40.15 45.06 38.99 15.17 5L.08 - - Pesk 1 1200.00 47.40 88.20 -40.80 44.41 38.90 15.17 5108 - - Pesk
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

g L a0 R M T T e
Peak nmmm M J H *‘4““""{& MWWWLM J H .\»luu.u@

o

okttt e
A WMMWMW S gl W»‘ MWM%W MW‘VWW
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13030.00 47.% 88.20 -40.80 44.34 39.00 15.19 SLI7 - - Pesk 1 13030.00 46.9 88.20 -41.30 43.88 39.00 15.19 SLI7 - - Pesk
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Pol. Horizontal Vertical
Lol Date: 2025031 Ll Date: 2025031
1225 1225
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e
i

bttty
WA MM A A b it
Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13070.00 46.58 88.20 -41.62 43.61 39.00 15.4 5.7 - - Pesk 1 13070.00 47.73 88.20 -40.47 44.76 39.00 154 5.7 - - Pesk
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Pol. Horizontal Vertical
. Lo i) Date: 20250301 . Lo 6B Date: 20250301
1225 1225
875 075
1 ohe T 0] | e
100 100
1] o 1 A P
Peak MEW 1 i i
Avg 0 0
175 1!
T200 13760, 030, 26880 40000 T200 13760, 20320, 26880, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 13390.00 4.9 74.00 -27.06 $3.87 30.50 15.60 .04 - - Pesk 1 13390.00 45.66 74.00 -8.34 4.9 3050 1561 .84 - - Pesk
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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Peak 7
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R et - | WWMMWMW A
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13710.00 47.55 88.20 -40.65 44.09 39.70 15.98 5.2 - - Pesk 1 13710.00 47.3 88.20 -40.84 43.90 39.70 15.98 2.2 - - Pesk
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225
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Peak s
s P
A PR, " b Fi i " AR
Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13790.00 47.83 88.20 -40.37 4.4 39.70 16.07 52.18 - - Pesk 1 13790.00 48.64 88.20 -39.5 45.05 39.70 16.07 52.18 - - Pesk
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Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

5 HHH H | U Jm U PEAKLNIL 6 5 HH“

|
T T el Z”Wﬂm

J U J H PEAKILMIE
J_H H A\lHU-NIE

=

—
Frr
4NN

Peak 5 ! L
M R T, - wew M WWWWWMW e
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13990.00 48.66 88.20 -39.54 44.67 39.79 1630 5210 - - Pesk 1 13990.00 47.50 88.20 -40.70 43.51 39.79 1630 5.0 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C94 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

70
Mode Band Edge
U-NII-8_802.11be EHT20_CH229 Full RU_7095MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 1
ir5 s PEAK_BE(UNI)_cf|
PEAK_BE(UNI)_6E
100 00
12
52.5 e m Mdutd Al 525 M
Peak W
30 %
115
115
6505 6994, 1083, TiL T261. 350 0
Frequency (MHz) 1000 240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 72509 55.00 §8.20 -33.20 356 6.7 13.00 35 100 107 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
10T TS 7400 -19.25 326 .60 13.04 BAS 100 107 PEAK 1 705.00 9704 - oo 8118 36.48 12.60 3.2 100 107 PEMK
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
1
ir5 a5
100 0 AVG_BE(UNI) G|
04 AVG_BE(UNI_6E
' 1 2 525
Avg N
350 35IU-"’_’_/_‘_,‘_ﬂ,__/f’_’_'/‘—\’~_‘
115
115
6505 6994, 1083, TiL T261. 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 717.06 4.61 68.20 -23.59 855 36.05 10.74 3313 100 107 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TH507 .60 5400 -9.40 28.09 .60 13.07 3316 100 107 AVERAGE 1 70500 88.61 ------ - T.65 36.48 1.60 3.2 100 107 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C95 of C238

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR511612F

70
Mode Band Edge
U-NII-8_802.11be EHT20_CH229 Full RU_7095MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 202502-26 Date: 202502-26
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 W5 FEAK._BE{UNI)_
PEAK_BE{UNT)_8E
700 00
1 2
525 o i Wit 525 "
Peak M
30 %
115
115
5 6994, 7083, T2, 261 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TISLET .3 88.20 -8B 3141 1083 B3 ML 139 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
? T317.52 54.60 74.00 -19.40 38.12 36,56 13.08 33.16 241 139 PEAK 1 7095.00 88.17 ------ ------ 72,04 36.50 12.65 3312 41 139 PEAK
Date: 202502-26 Date: 202502-26
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5 1
700 0l AVG_BE(UNI)_fE!
" AVG_BE(UNI_6E
' 1 2 525
Avg N
30 35I0W
115
115
5 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 7200.93 4.5 68.20 -23.70 2814 36.50 13.00 314 M1 139 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 727035 44.53 54.00 -9.47 28.03 36.60 13.05 33.15 241 139 AVERAGE 1 7895.00 79.61 ------ ------ 63.58 36.50 12.65 33.12 241 139 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number 1 C96 of C238




samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

875 U HH

1 O O T
Peak MRW%W M J H “#”""{ﬂ 0 MFLH[W

J U J H PEAKILMIE
J_H H A\lHU-NIE

o
i

st
W WMMWW«AW _— ity My WWWWWMW A
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 14190.00 47.87 88.20 -40.33 43.65 39.89 163 5L99 - - Pesk 1 14190.00 48.36 88.20 -39.80 44.14 39.89 16 5.9 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C97 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

71
Mode Band Edge
U-NII-5_802.11be EHT40_CH3_Full RU_5965MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK. BE(UNI. B 1225
1050 1040
! pEAK BEN
15 i15 H |m Hﬂ ﬂl—‘ H _BE(UN)_
104 100
1
52 bt —— 525 ratcddnie b
Peak M
30 30
115 115
815 5657, 5688, 5921, 5983, 5985 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5848.68 53.70 88.20 -34.50 38.51 36.50 11.53 32.84 100 117 PEAK 1 5965.00 90.11 ------ - 7494 36.70 11,35 32.88 100 117 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1050 AV BEON 6 f0ad
i1 i1
'.32.!51 525
30 30
115 115
815 5657, 5688, 5921, 5953, 5985 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5827.24 43.49 68.20 -24.80 28.11 36.%5 1157 32.83 100 117 AVERAGE 1 5965.00 B1.45 ------ - 66.28 36.70 11.33 32.88 100 117 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C98 of C238
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
71
Mode Band Edge
U-NII-5_802.11be EHT40_CH3_Full RU_5965MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK. BE(UNI. B 1225
1050 1040
PEAK_BE(UNI)
00 O
104 100
1
525 i - " WETPRAIRE ) 52.5MW
Peak
30 30
115 115
815 5657, 5688, 5921, 5983, 5985 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5859.40 53.56 88.20 -34.64 38.37 36.52 11.51 32.84 240 150 PEAK 1 5965.00 87.58 ------ ------ .41 36.70 1135 32.88 240 150 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1050 AV BEON 6 f0ad
i1 i1
525 ; 525
30 30
115 115
815 5657, 5688, 5921, 5983, 5985 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5903.72 43.48 68.20 -24.72 28.29 36.61 11.44 32.86 240 150 AVERAGE 1 5965.00 78.79 ------ - 63.62 36.70 11,35 32.88 240 150 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C99 of C238

TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
. Lev ] Date: 20250301 . Lewl ) Date: 0250301
1225 1225
ST

0 R R
M J H *‘#”—"'{ﬂ nmﬂﬂ‘rmmw J_H H ANILU-NHE

LTS

g

Peak | - vty
A it it i o e W WWWM%W e
350 34
Avg
115 fI
200 13760. 030, 26860, T340, 40000 200 13760. 030, 26880, 3340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11930.00 48.19 74.00 -25.81 04.69 38.36 15.10 29.96 --- - Peak 1 1193000 48.68 74.00 -25.32 45.18 38.36 15.10 29.96 --- - Peak
1 17895.00 47.63 74.00 -26.37 41.46 4249 17.75 5407 --- - Peak 1 17895.00 48.08 74.00 -25.92 41.91 4249 17.75 5467 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C100 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

NI T b LT

T T el LT

J U J H PEAKILMIE
J_H H A\lHU-NIE

L
—
frr
4NN

Peak s 1
it
o™ R T, - byt AT WWM%W it
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12930.00 47.21 74.00 -26.79 43.99 38.63 15.15 5056 - - Peak 1 12330.00 48.08 74.00 -25.92 44.86 38.63 15.15 %056 - - Peak
Sporton International Inc. (Kunshan) Page Number : C101 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol (dBuNim) Date: 20250341 Lol Date 225031
125 125

IS
1024

875 U HH

1 R il
Peak MF].H.H‘“W_HJFW M J H “‘L‘”""{ﬂ 0 w‘r.ﬂ%ﬂ[m

J U J H PEAKILMIE
J_H H A\lHU-NIE

4NN
S

il A
RYAWD et - | A, WWMMWMW A
Avg 0 0
175 .
i 13760, 2030, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12810.00 47.23 88.20 -40.97 44.29 38.80 15.16 5L.O2 - - Pesk 1 12810.00 47.13 88.20 -41.07 44.19 38.80 15.16 5182 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C102 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

1 8 =
Peak “‘WLH[W

J U J H PEAKILMIE
J_H H A\lHU-NIE

T T el ML

o
]

bt 7 ‘
WAA MM A A b it
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12890.00 48.06 83.20 -40.14 45.15 38.80 15.17 5L.06 - - Pesk 1 12890.00 47.28 88.20 -40.92 44.37 38.80 15.17 5106 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C103 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

NI T b LT

|
Peak zﬂWI%WWLM J H "‘L‘“""{ﬂ mmﬂﬂrLﬂﬂU

J U J H PEAKILMIE
J_H H A\lHU-NIE

i

W Mooty
MM gt o gt RVATY WMM%WWWW
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12070.00 48.28 88.20 -39.92 45.26 38.94 15.17 5L.09 - - Pesk 1 12070.00 47.3 88.20 -40.88 44.30 38.94 15.17 5L.89 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C104 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

Pol. Horizontal Vertical
- Lo @Bl Date: 2025.03:01 Lo di) Date: 20250301
1225 1225
875 B5
|| A L e I
100 g
RN N I o JTUTUL T e
eal J) I
MWMMW o pabyi] VA i VMWM%W A
Avg 30 34
175 I
i 13760, 2030, 26680 40000 T 13760, 2030, 26680 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13030.00 48.25 88.20 -39.95 45.32 39.03 15.31 SLAL - - Pesk 1 13030.00 46.74 88.20 -41.46 43.81 39.03 15.31 541 - - Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

15 o = Y U i
Peak “‘Wﬂm

J U J H PEAKILMIE
J_H H A\lHU-NIE

T T el LT

e
i

Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13370.00 47.16 74.00 -26.84 4407 39.50 15.58 5.9 - - Pesk 1 13370.00 46.73 74.00 -27.27 43.64 39.50 15.58 5.9 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C106 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

10,

1 A 1
SR 1 o O 1

J U J H PEAKILMIE
J_H H A\lHU-NIE

S

!
W felvpr® *‘MW’“\W P puy e WMM%WWWWW
Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13690.00 43.01 83.20 -40.19 44.58 39.69 15.96 5.2 - - Pesk 1 13690.00 48.22 88.20 -39.98 44.79 39.69 15.96 5.2 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C107 of C238

TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

875 U HH

1 O O T
Peak MFWLH[W M J H “‘L‘”""{ﬂ 0 MFLH[W

J U J H PEAKILMIE
J_H H A\lHU-NIE

e
i

—
Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13850.00 46.71 88.20 -41.49 43.03 39.70 16.14 5216 - - Pesk 1 13850.00 46.97 88.20 -41.23 43.09 39.70 16.14 5216 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C108 of C238

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

Pol. Horizontal Vertical
- Lo @Bl Date: 2025.03:01 Lo di) Date: 20250301
1225 1225
875 B5
1] o L A I
100 g
1 R s ML U T e
Peak A * o
o %MWMM’WMW g by MWMMW Y
Avg 0 0
175 I
i 13760, 2030, 26680 40000 T 13760, 2030, 26680 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13930.00 48.45 88.20 -39.79 44.62 39.73 16.33 513 - - Pesk 1 13930.00 48.24 88.20 -39.96 4441 39.73 163 .13 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C109 of C238

TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
81
Mode Band Edge
U-NII-8_802.11be EHT40_CH227_Full RU_7085MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202502-26 Date: 202502-26
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
1
75 W5 PEAK_BEUNI)_fE|
PEAK_BE{UNI)_8E I
700 00
1 2
52.5 - " dritulith o 4 Al o 525 el i
Peak M
30 %
115
115
8 . 1, 3. 729, 7350 )
Frequency (MHz) 1000 A4, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7945 549 §8.20 -33.71 306 .56 13.00 PS5 106 109 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 7306.97 54.71 74.00 -19.29 38.20 36,39 13.08 33.16 106 109 PEAK 1 7085.00 95.51 ------ ------ 79.62 36.45 12.56 3312 186 109 PEAK
Date: 202502-26 Date: 202502-26
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
B75 a5 1
700 0l AVG_BE(UNI)_{E!
" AVG_BE(UNI_6E
" 1 2 525
Avg i
30 353W
115
115
8 . 1, 3. 729 7350 )
Frequency (MHz) 1000 4. 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TOEBE 4096 68.20 -23.4 853 3656 13.00 315 106 109 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 T7260.80 44.67 54.00 -9.33 28.18 36.60 13.04 33.15 106 109 AVERAGE 1 7085.00 B85.32 ------ ------ 69.43 36.45 12.56 33.12 106 109 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : C110 of C238




saranas. FCC RF Test Report

Report No. : FR511612F

Mode Band Edge
U-NII-8_802.11be EHT40_CH227_Full RU_7085MHz
ANT
Pol. Vertical Fundamental
Date: 202502-26 Date: 202502-26
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 W5 PEAK_BE{UND §
PEAK_BE{UNI)_8E I
700 00
1 2
525 L - R i I
Peak W
30 %
115
115
8 . 11, T36. 729, 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 7660 53.B3 88.20 -M.37 3.4 .41 1081 B3 M5 139 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 73373 5389 74.00 -20.11 37.45 36,51 13.10 BT 45 139 PEAK 1 7085.00 BS.BS ------ ----- 69.86 36.49 12.62 3312 45 139 PEAK
Date: 202502-26 Date: 202502-26
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 o5
1
700 0l AVG_BE(UNI)_{g!
" AVG_BE(UNI_6E
' 1 2 525
Avg
115
115
8 . 11, 3. 729 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TIEB4 4009 68.20 2400 804 3.4 1274 313 M5 139 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 725025 44,14 54.00 -9.86 27.65 36.60 13.04 33.15 245 139 AVERAGE 1 7085.00 76.10 ------ - 60.24 36.44 12,54 3311 245 139 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertica
Lol Date: 20250301 Ll Date: 2025031
1225 125

1 S 1 o R =
M J H *‘#”—"l{ﬂ ﬂmﬂm J_H H A\lHU-NIE

C

E
i
rr

Peak 925 | !
& g
e R T, - e K WWMWMW AR
Avg 30 30
175 .
T200 13760, 030, 26880, T340, 40000 T200 13760, 20320, 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 14170.00 48.24 88.20 -39.% 44.05 39.87 16.32 5200 --- - Peak 1 1417000 48.62 88.20 -39.58 M4.83 39.87 16.32 5200 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C112 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

82
Mode Band Edge
U-NII-5_802.11be EHT80_CH7_Full RU_5985MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1 LWW
525 fotesh 525
Peak M
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5913.80 53.9% B88.20 -34.24 38.78 36.63 11.42 32.87 111 160 PEAK 1 5985.00 86.22 ------ ------ 7.09 36.69 1134 32.99 111 160 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100 A
525 . 525
Avg
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 592,28 43.43 68.20 -14.77 28.25 36.64 11.41 32.87 111 160 AVERAGE 1 5985.00 78.15 ------ - 63.00 36.70 11.29 32.99 111 160 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

82
Mode Band Edge
U-NII-5_802.11be EHT80_CH7_Full RU_5985MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
L7 L] — ; ’ if M Wittt e
Peak
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5913.32 54.51 88.20 -33.69 39.33 36.63 11.42 32.87 207 151 PEAK 1 5985.00 84,64 ------ ------ 69.50 36.70 11.33 32.89 207 151 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 ; 525
Avg
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5924.84 43.46 68.20 -24.74 28.28 36.65 11.40 32.87 207 151 AVERAGE 1 5985.00 75.74 ------ oo 60.58 36.70 11.34 32.88 207 151 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
. Lev ] Date: 20250301 . Lewl ) Date: 0250301
1225 1225

15 1 A . 5 N ™
JIL T e MO T T %

52
Peak et Perden g
ST T i -~ ]| ATV Ty WWWM%W AR
350 34
Avg
115 fI
200 13760. 030, 26860, T340, 40000 200 13760. 030, 26880, 3340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11970.00 47.70 74.00 -26.30 04.06 38.44 15.12 89.92 --- - Peak 1 1197000 47.80 74.00 -26.20 44.16 38.44 15.12 2992 --- - Peak
1 1795500 47.33 74.00 -26.67 41.04 42.67 17.77 5405 --- - Peak 1 1795500 47.07 74.00 -26.93 40.78 42.67 17.77 %405 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C115 of C238
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Pol. Horizontal Vertical
Lol Date: 2025031 Ll Date: 2025031
1225 1225

IS
1024

15 o = Y U i
Peak “‘Wmmm

J U J H PEAKILMIE
J_H H A\lHU-NIE

T T el LT

o
i

i ‘
P e - e Katate WWMMWMW A
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12290.00 47.13 74.00 -26.87 43.86 38.60 15.15 50.48 - - Pesk 1 12290.00 47.9% 74.00 -26.06 44.67 38.60 15.15 %0.48 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C116 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

g L a0 R M T T e
R 1 1 = 11 N A =

AN
i

bbbt
PR, " b My LR g
Avg 0 0
175 fl
200 13760, 030, 26880, T340, 40000 200 13760, 030, 26880, 1340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 1770.00 47.64 88.20 -40.5 44.72 3.7 15.16 501 --- - Peak 1 1077000 47.99 88.20 -40.21 45.07 3.7 15.16 5.1 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C117 of C238
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Pol. Horizontal Vertical
Lol (dBuNim) Date: 20250341 Lol Date 225031
1225 124

10,

1 1 A o N A
o | ANLIIL Il LY LT e

\ \
e 4 T
S Mg - o Vi WWWWWMW e
Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12930.00 46.97 88.20 -41.23 44.00 38.86 15.07 5L.O7 - - Pesk 1 12030.00 47.18 88.20 -41.00 4.2 38.86 15.17 5047 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C118 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

g L a0 R M T T e
SR 1 = 11 N A =
7 ot

i
—
frr

R - b A b T bR
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13250.00 46.98 74.00 -27.00 43.93 39.30 15.45 5L - - Pesk 1 13250.00 47.35 74.00 -26.65 44.30 39.30 15.45 SL70 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C119 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

:';UUH UL | okt :;HHH UL T b
Peak ﬂ‘mmm M J H “J“”""{ﬂ MW%WLM J U ANIHU-NIE

o

Lt
it s et M MWWM%W i
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13410.00 47.03 88.20 -41.17 43.97 39.51 15.63 52.08 - - Pesk 1 13410.00 47.40 88.20 -40.80 44.34 39.51 15.63 52.08 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C120 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

jill T ok gl T T b

| 1]
Peak ZHWLWW M | e ZﬂWwWLM J | e
b e vy M

[

in ooty
Avg 0 0
175 .
T200 13760, 030, 26880 T340, 40000 T200 13760, 20320, 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 13570.00 4.9 88.20 -40.91 44.14 39.60 15.8 577 --- - Peak 1 1357000 47.95 88.20 -40.25 44.80 39.60 15.8 577 --- - Peak
Sporton International Inc. (Kunshan) Page Number 1 C121 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

10,

10 1 N
O 1 I e P M T

| ol ey g WWMMWMW S syt WMMWMW e
Avg 30 B
175 fl
200 13760 0. 26860, T340 40000 200 13760. 0. 26880, T340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13890.00 47.81 88.20 -40.39 44.06 39.70 16.19 514 --- - Peak 1 1389000 47.29 88.20 -40.91 43.% 39.70 16.19 5214 --- - Peak
Sporton International Inc. (Kunshan) Page Number 1 C122 of C238
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
90
Mode Band Edge
U-NII-8_802.11be EHT80_CH215 Full RU_7025MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202502-26 Date: 202502-26
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 W5 FEAK._BE{UNI)
PEAK_BE{UNI)_8E
700 00
| 2
52.5 et " ..m_'.u 'I " 525
Peak
30 %
115
115
55 T0%. 113, T204, . 7350 )
Frequency (MHz) 1000 4. 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TM9.60 5475 88.20 -33.45 3866 36.00 1082 B3 100 109 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 T3L39 5433 74.00 -19.67 37.87 36,34 13.9 3.7 100 109 PEAK 1 7025.00 90.79 ------ ------ 75.19 36.34 12.36 3310 100 109 PEAK
Date: 202502-26 Date: 202502-26
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5 :
700 0l AVG_BEUNI)
s AVG_BE(UNI_6E
’ | 2 525
Avg
30 mw
115
115
55 T0%. 1, T204, . 7350 )
Frequency (MHz) 1000 4. 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 T199.62 458 68.20 -23.62 8.2 .50 13.00 3.4 100 109 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 T284.67 44.64 54.00 -9.36 28.14 36,60 13.06 33.16 100 109 AVERAGE 1 7025.00 B1.60 ------ ------ 66.10 36.30 12.30 33.10 100 109 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : C123 of C238




s ss. FCC RF Test Report Report No. : FR511612F

90

Mode Band Edge

U-NII-8_802.11be EHT80_CH215_Full RU_7025MHz

ANT 1+2
Pol. Vertical Fundamental
Date: 2026-02-26 Date; 2025-02-26
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
15 i
PEAK_BE(UNI_8E
100 100
1 2
¢ T T ‘ SESM
Peak %5 .
115
175
6585 7058, 3. 204, . 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
170720 5537 88.20 .83 39.30 3643 177 B3 198 135 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
7 T7280.29 54,11 74.00 -19.89 37.61 36.60 13.06 33.16 198 135 PEAK 1 7025.00 8.5 ------ ------ 66.97 36.35 12.38 3311 198 134 PEAK
Date: 2026-02-26 Date; 2025-02-26
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
15 i
1
100 0 AVG_BE(UNI)
s AVG_BE{UNI_6E
’ 1 2 525
Avg
30 %
115
175
6585 7058, 3. 204, . 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 70045 461 6820 -B.59 28.05 36.50 13.00 3.4 198 139 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
7 T34.9 44.57 54.00 -9.43 28.08 36,57 13.08 33.16 198 134 AVERAGE 1 705.00 73.60 ------ ------ 58.06 36.32 12.32 33.18 198 134 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C124 of C238

TEL : +86-512-57900158
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

01 ) LI
Peak MFWMEHW[WLM J H "‘L‘”"‘@ WWWLMJ H "‘L‘”—"‘E

I
| iy
gt g - by o fom! MWMWMWMW i
Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 14050.00 47.51 88.20 -40.69 43.47 39.80 16.31 S2.07 - - Pesk 1 14050.00 47.34 88.20 -40.86 43.30 39.80 1631 5207 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C125 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

91
Mode Band Edge
U-NII-5_802.11be EHT160_CH15_Full RU_6025MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
525 S ————— 525
Peak M
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 592,72 53.32 B8.20 -34.88 38.13 36.65 11.41 32.87 182 199 PEAK 1 6025.00 B4.87 ------ ------ 9.74 36.64 1139 32.99 102 190 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 . 525
Avg
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 591376 43.29 68.20 -24.91 28.11 36.63 11.42 32.87 162 190 AVERAGE 1 6025.00 75,59 ------ - 60.47 36.59 11.44 32.91 182 190 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
91
Mode Band Edge
U-NII-5_802.11be EHT160_CH15_Full RU_6025MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
Fi; Fl 1 & A e ims v 52:5
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 583116 53.14 88.20 -35.06 37.87 36.54 11.5%6 32.83 205 147 PEAK 1 6025.00 82.82 ------ - 67.70 36.61 11.41 32.99 205 147 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 | 525
Avg
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5906.20 43.13 68.20 -25.07 27.94 36.61 11.44 32.86 205 147 AVERAGE 1 6025.00 73.93 ------ - 38.81 36.61 11.41 32.99 205 147 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

10,

JUJ H PEAK[L-i_ 6 :ﬂ HH“ LJUJ H PEAI A 6
M J H *‘#”—"l{ﬂ " %WWLWWLMJ H A\lHU-NIE

I

=
L
il

Peak 55 i T o
ue st IIRAL T e AT AR
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12050.00 47.45 74.00 -26.55 43.80 38.50 15.14 50.00 - - Pesk 1 12050.00 47.65 74.00 -26.35 4401 38.50 15.14 0.0 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C128 of C238
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Pol. Horizontal Vertica
Lol Date: 20250301 Ll Date: 2025031
1225 125

IS
1024

NI T b gl T T b

T
T e ZW%W% T T e

=

L

=
e

Peak s !
okt il P
WW g MMWMW M bt W p MMWWW
Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 1370.00 47.95 74.00 -26.05 44.77 38.67 15.15 50.64 - - Pesk 1 12370.00 47.13 74.00 -26.87 43.95 38.67 15.15 S0.64 - - Pesk
Sporton International Inc. (Kunshan) Page Number 1 C129 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

11 e 2"
Peak “‘WLH[W

J U J H PEAKILMIE
J_H H A\lHU-NIE

|
I &y JILTD

i
S

A PR - b e b T bR
Avg 30 34
175 .
i 13780, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12690.00 47.33 74.00 -26.67 %4.45 38.70 15.16 50.98 - - Pesk 1 12690.00 47.78 74.00 -26.22 44.90 38.70 15.16 50.98 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C130 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

10,

JUJ H PEAK[L-i_ 6 :ﬂ HH“ LJUJ H PEAI A 6
M J H *‘#”—"l{ﬂ " WM\[HWLMJ H A\lHU-NIE

75 H HH H
L0

1NN

Peak s
b
M) et - | WWWWW%W A
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13330.00 47.00 74.00 -27.00 43.85 39.50 15.54 5L.B9 - - Pesk 1 13330.00 47.45 74.00 -26.55 44.30 39.50 15.54 5189 - - Pesk
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FCC RF Test Report

Report No. : FR511612F

95
Mode Band Edge
U-NII-8_802.11be EHT160_CH207_Full RU_6985MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
s - PEAK BEQNS
PEAK_BE{UNHJ_BE I
100 00
y 2
y T SZSMW
Peak %5 .
115
115
6%25 6850, 6975, T100. 25, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 719050 S.41 §8.20 -3.79 .09 .09 1097 B4 100 109 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 OTA.63 S6.09 7400 -17.91 30.60 .60 13.05 316 100 109 PEAK 1 6985.00 89.10 ------ ----— 760 3630 1230 300 100 109 PEAK
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
o s
) 1
100 0 AVG_BE(UNI
04 kVG_BE[UNHJ_BE
' 1 2 525
Avg 4
Tl mw
115
115
6%25 6850, 6975, T100. 25, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 T26.B8 4.62 68.20 -23.58 8.2 3.5 13.00 3.1 100 109 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TI80.63 455 5400 -9.45 28.05 .60 13.06 33.16 100 109 AVERAGE 1 6985.00 80.12 ------ ----— 64.65 36.30 177 3300 100 109 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C132 of C238
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FCC RF Test Report

Report No. : FR511612F

95
Mode Band Edge
U-NII-8_802.11be EHT160_CH207_Full RU_6985MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
ir5 a5
PL\K_BE{UNHJ_BE
100 00
1 2
825, s i s
Peak %5 .
115
115
6%25 6850, 6975, T100. 25, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 715500 5.5 88.20 -3.65 .43 .01 1084 B3 19 136 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 T90.63 S.B4 7400 -19.16 3834 .60 13.06 316 19 136 PEK 1 6985.00 79.19 - oo 63.70 36.30 1.9 300 1% 136 PEAK
Date: 202502-26 Date: 202502.26
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
ir5 a5
100 0
04 kVG_BE[UNHJ_BE
' 12 525
Avg i 30
115
115
6%25 6850, 6975, T100. 25, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 76,35 4.47 68.20 -2.73 1805 3.5 13.00 315 196 136 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 OTI0.63 449 5400 -9.51 800 .60 13.04 3315 196 136 AVERAGE 1 6985.00 TL.41 - - 55,92 3630 1.9 3300 195 136 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C133 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

11 e 2"
Peak “‘W%W

J U J H PEAKILMIE
J_H H A\lHU-NIE

|
T T el Z”Wﬂm

1NN
&

b
gl it s | YAV WWMWMW i
Avg 0 0
175 .
i 13780, 2030, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13970.00 47.20 88.20 -41.00 43.26 39.77 16.28 511 - - Pesk 1 13970.00 47.8 88.20 -40.38 43.88 39.77 1628 S.11 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C134 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

96
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Full RU_6105MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
L tracicmiitr oot £25 s
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5719.56 54.47 88.20 -33.73 38.96 36.64 11.66 32.79 100 112 PEAK 1 6105.00 82.9 ------ - 67.73 36.32 1.7 3292 100 112 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1050 AV BEON 6 f0ad
i1 i1
1
700 10 \G_BE(UNI) G
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5653.00 44.16 68.20 -24.04 28.72 36.51 11.69 32.76 100 112 AVERAGE 1 6105.00 73.26 ------ - .87 36.24 12.09 32.94 100 112 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR511612F

Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Full RU_6105MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
SR G pricpatoksieitmainitvtd i 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 588174 54.17 88.20 -34.03 38.98 36.56 11.48 32.85 201 147 PEAK 1 6105.00 77.42 ------ - 6230 36.61 11.41 32.99 201 147 PEAK
 Level i) Date: 2025-02-26 vl i) Date: 2025-02-26
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
mn il 1 AUG_BEIN5
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5706.55 44.02 68.20 -24.18 28.53 36.61 11.66 32.78 201 147 AVERAGE 1 6105.00 68.31 ------ - 53,19 36.54 1149 32.91 201 147 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C136 of C238

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

10,

JUJ H PEAK[L-i_ 6 :ﬂ HH“ LJUJ H PEAI A 6
M J H *‘#”—"l{ﬂ " %LWWLJ_H H A\lHU-NIE

875 H HH H
IMLJTs

i

Peak s n
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12210.00 47.33 74.00 -26.67 43.90 38.60 15.15 50.2 - - Pesk 1 12210.00 47.8 74.00 -26.16 4441 38.60 15.15 0.2 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C137 of C238
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Pol. Horizontal Vertical
Lol (dBuNim) Date: 20250341 Lol Date 225031
1225 124

10,

0~ O A A
Peak WWUW[WLM J H AJHU-NIE MWWLJ_H U A\lyu.u@

\
N Y giaghi b
%MWMMWMW - e MWWMW‘WW A
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 12530.00 4.9 74.00 -26.10 24.95 38.70 15.16 5091 - - Pesk 1 12530.00 47.12 74.00 -26.88 44.17 38.70 15.16 0.9 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C138 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

NI T b TN T T oho

| |
o ATLIUL T Tl JALITL 0T s

bty b
fi S g _— o [y MWMWMWMW e
Avg 0 0
175 .
i 13760, 2030, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13750.00 47.57 88.20 -40.63 44.04 39.70 16.03 5.0 - - Pesk 1 13750.00 46.91 88.20 -41.29 43.38 39.70 16.03 2.0 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C139 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

jill T ok TN T T oho

UL |
Peak ZﬂWwLﬂWLM J H *“4“”-"'{& mmﬂﬂfLﬂ[WLJj J H A%U-NIE

S T g _— o AW WWMWMW it
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13750.00 46.73 88.20 -41.47 43.00 39.70 16.03 2.0 - - Pesk 1 13750.00 47.%4 88.20 -40.66 44.01 39.70 16.03 .0 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C140 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

11 e 2"
Peak “‘me

J U J H PEAKILMIE
J_H H A\lHU-NIE

|
T T el ZﬂMﬂﬂfﬂm

e
]

AL Nt
A T Fan Wi o MW‘WWWWWW
Avg 0 0
175 fl
200 13760 0. 26860, T340 40000 200 13760. 0. 26880, T340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13770.00 47.52 88.20 -40.68 43.9% 39.70 16.05 5219 --- - Peak 1 1377000 46.87 88.20 -41.33 43.31 39.70 16.05 5219 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C141 of C238
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Pol. Horizontal Vertical
Lol (dBuNim) Date: 0250301 Lol Date 225031
1225 124

IS
1024

NI T b TN T T oho

- H
Peak ZﬂWLWWLM J H "‘L‘“""{ﬂ mﬂWﬂW%N J H »\\lﬂu_u@

o e e T
Wt gyt Mg e [ WWMWMWMWWW
Avg 30 34
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13730.00 46.95 88.20 -41.25 43.46 39.70 16.00 5221 --- - Peak 1 1373000 46.38 88.20 -41.82 42.89 39.70 16.00 5221 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C142 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

NI T b LT

T T el ML

J U J H PEAKILMIE
J_H H A\lHU-NIE

L
—
(o
4NN

Peak s
vawww
Avg 30 34
175 .
i 13780, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13650.00 47.00 88.20 -41.20 43.68 39.65 15.91 5.4 - - Pesk 1 13650.00 47.24 88.20 -40.9% 43.92 39.65 15.91 2.4 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C143 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

1 1 o
m%wum [ e 1 A
T

A e
| ploris WWMW _— iy W WMM%WMWWW
Avg 0 0
175 fl
200 13760 0. 26860, T340 40000 200 13760. 0. 26880, T340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13490.00 46.%8 88.20 -41.62 43.%5 39.59 1572 SL.B --- - Peak 1 1349000 46.49 88.20 -41.71 43.46 39.59 1572 B  --- - Peak
Sporton International Inc. (Kunshan) Page Number : C144 of C238
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104

Mode Band Edge

U-NII-8_6525-7125_802.11be EHT320_CH191_Full RU_6905MHz

ANT 1+2
Pol. Horizontal Fundamental
Date: 2025-02-27 Date; 2025-02-27
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
15 05 PEAK_BE[UNH;_B
JEAK_BE[UNHJ_BE '
100 100
1 i
525 s " s
Peak %5 .
115
175
6%45 866 6987, T108. T2, 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 71509 54.59 88.20 -3.61 38.50 36.40 1.8 3.3 17 112 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
17299.25 .47 7400 -19.53 37.98 36.60 13.04 3315 187 112 PEMK 1 6905.00 B4.42 ------ - 69.15 36.26 12.08 33.07 187 112 PEMK
Date: 2025-02-27 Date; 2025-02-27
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
15 i
1
00 10 NG_BE(
s AVG_BE{UNI_6E
' 1 2 525
Avg
30 %
115
175
6%45 6866 6987, T108. T2, 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 723626 448 68.20 -B.72 28.03 3657 13.03 3.5 17 112 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
1 T30 453 5480 -9.47 28.04 36.57 13.08 3306 187 112 AVERAGE 1 6905.00 75.10 ----- - 59.80 36.26 12.08 33.07 187 112 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C145 of C238
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104
Mode Band Edge
U-NII-8_6525-7125_802.11be EHT320_CH191_ Full RU_6905MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 2025402-21 Date: 202502-27
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 o5
JEAK_BE[UNHJ_BE
700 00
I
% ' g i2§
Peak %5 .
115
115
85 6885. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 73485 55.99 8820 -3.21 355 .57 13.00 BT 194 141 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 726591 54.20 74.00 -19.80 37.70 36.60 13.05 33.15 194 141 PEAK 1 6905.00 77.22 ------ ------ 61,93 36.22 12.15 33.08 194 141 PEAK
Date: 2025402-21 Date: 202502-27
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
700 0l ANG_BE(UNN_5
s AVG_BE(UNII_6E
' 1 ! 525
Avg
30 %
115
115
85 6865. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 T209.64 4.5 68.20 -23.67 1804 3.3 13.00 314 194 141 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 T284.66 44.47 54.00 -9.53 27.97 36.60 13.06 33.16 194 141 AVERAGE 1 6905.00 65.70 ------ ------ 50.41 36.22 12.15 33.08 194 141 AVERAGE
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol (dBuNim) Date: 0250301 Lol Date 225031
1225 124

10,

10 1 N
O e I T =

Mgl i Mw
Ugggemited g e ity W“MWMWMWWW
Avg 0 0
175 fl
T200 13760, 030, 26880, T340, 40000 T200 13760, 20320, 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 1381000 47.13 88.20 -41.07 £3.52 39.70 16.09 518 --- - Peak 1 1381000 47.45 88.20 -40.75 43.84 39.70 16.09 5218 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C147 of C238
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samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

0 O 1 A =
T e ML T e

S

|
et Ao Fummpyini
iy g o e fh, Jort WWMWMW e
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13050.00 47.25 88.20 -40.95 44.26 39.00 15.21 5.2 - - Pesk 1 1300.00 47.34 88.20 -40.86 44.35 39.00 15.21 5.2 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C148 of C238

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415



samranas. FCC RF Test Report Report No. : FR511612F

Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

g L a0 R M T T e
SR O = 1 OO

AN

i
M At S T
" R T, s | Al WWMWMW i
Avg 0 0
175 .
i 13760, 2030, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13090.00 46.48 83.20 -41.72 43.54 39.00 15.26 5.2 - - Pesk 1 13090.00 47.14 88.20 -41.06 44.20 39.00 15.26 5.2 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C149 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

jill T ok gl T T b

| L
Peak ZfWLWW M J H “‘4“”""& ZHWJW%MJ H A\lHU-HIE

el

e
N T, P [ st T e
Avg 0 0
175 .
i 13780, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 1300.00 4.9 88.20 -41.28 43.87 39.00 15.07 SL12 - - Pesk 1 13010.00 47.8 88.20 -40.38 44.77 39.00 15.07 512 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C150 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

Pol. Horizontal Vertical
. Lo i) Date: 20250301 . Lo 6B Date: 20250301
1225 1225
875 075
1 ohe T 0] | e
100 100
] o 0 i O N P
Peak VW e vy Aoy
I B et e TN P WWWWM%WMWWW
Avg 0 0
175 1!
T200 13760, 030, 26880 40000 T200 13760, 20320, 26880, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 185000 47.36 88.20 -40.80 44.43 3880 15.17 5.4 --- - Peak 1 12850.00 47.80 88.20 -40.40 44.87 38.80 15.17 S1.¢4 - - Pk
Sporton International Inc. (Kunshan) Page Number : C151 of C238
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
1225 1225

IS
1024

NI T b TN T T oho

|
M 1] Aedd | JOCTUL T | T e

I
=
e

Peak s
M
! gt e - bt i, ey WWWMWMW gt
Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13170.00 47.13 88.20 -41.07 4.2 39.07 15.35 SL51 - - Pesk 1 13170.00 47.51 88.20 -40.69 44.60 39.07 15.35 SLS1 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C152 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

Pol. Horizontal Vertical
Level(4BuVim) Date: 20250341
K FCCCLASSB)
0. 0. 5
60, 60.0
500 500 e
I— —
iy - il
L §
304 4 300 4 ittt
I ; :
" "
QP / 200 V T Pl 200 - WM.M
100, 100,
Peak
3 224 18, 12 3 20, 18 12 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Linit Read Cable Preamp  APos
Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor
MHz dBuV/m dBuV/m  dB  dBuV  dB/m MHz dBuV/m dBuV/m BV dB/m A8 dB
28.56 40.00 -11.44 47.14 20.12 1 40.00 -11.69 46.89 1.22 9.9
181,32 27.13 43.50 -16.37 46.82 17.86 2 13.50 -15.53 47.66 2.5 40.00
435.46 20.27 46.00 -21.73 37.40 284 3 46.00 -21.00 35.91 419 39.67
630.43 27.81 46.00 -18.19 36.74 26.16 4 627.52 46.00 -17.45 37.51 4.52 39.62
B11.82 30.84 46.00 -15.16 36.88 28.30 5 89330 46.00 -10.77 36.24 5.36 39.40
942.77 32.92 46.00 -13.08 36.98 29.73 6 947.62 46.00 -14.51 35.49 5.56 39.32
Sporton International Inc. (Kunshan) Page Number : C153 of C238
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137

Mode Band Edge

U-NII-8_802.11a_CH233_7115MHz

ANT 1+2
Pol. Horizontal Fundamental
Date: 2025-02-27 Date; 2025-02-27
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
05 s PEAK_BE(UNI)_6f|
PEAK_BE(UNI_8E '
100 100
1
525ha pn—g el bt AT 05 L ki
Peak %5 . M
115
175
6505 6994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 4. 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 71528 A7 88.20 1403 .02 3645 173 B3 UL 107 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
7 T3L20 5434 74.00 -19.66 37.88 36,34 13.09 3.7 111 107 PEAK 1 7115.00 94.36 ------ ------ 7831 3646 12.71 3312 U1 107 PEAK
Date: 2025-02-27 Date; 2025-02-27
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
15 i
100 0 ANG_BEUNI) B!
s AVG_BE{UNI_6E
' ? 525
Avg
30 35I0‘”//_A/“”f~*J
115
175
6505 6994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 4. 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 71528 6240 68.20 -5.80 46.35 36.45 1.73 313 M1 107 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
? 727658 44.60 54.00 -9.40 28.11 36,60 13.05 33.16 111 107 AVERAGE 1 7115.00 87.20 ------ ------ 7116 36.47 12.69 33.12 111 107 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C154 of C238
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137

Mode Band Edge

U-NII-8_802.11a_CH233_7115MHz

ANT 1+2
Pol. Vertical Fundamental
Date: 2025-02-27 Date; 2025-02-27
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
05 s PEAK_BE(UNI)_6F|
PEAK_BE(UNI_8E '
100 100
2
y T -« e | 525M| :
Peak %5 .
115
175
6505 6994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 4. 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TI528 66.38 88.20 2082 50.33 3645 173 B3 I 47 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
? 726456 54.40 74.00 -19.60 37.99 36.60 13.05 3315 2 147 PEAK 1 711500 BA.47 -----m --eee- 68.42 36.46 12.71 3312 222 147 PEAK
Date: 2025-02-27 Date; 2025-02-27
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
15 i
100 0 ANG_BEUNI)_BE!
s AVG_BE{UNI_6E
' ? 525
Avg
115
175
6505 6994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 4. 480, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 7158 5304 68.20-15.06 37.09 3645 173 B3 2 147 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
7 726393 44.64 54.00 -9.36 28.13 36.60 13.07 33.16 222 147 AVERAGE 1 711500 77.39 ------ - 61,35 36.47 12.69 33.12 222 147 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C155 of C238
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samranas. FCC RF Test Report

Report No. : FR511612F

Pol. Horizontal Vertical
- Lo @Bl Date: 20250227 Lo di) Date: 20250227
1225 1225
875 075
1] o L A I
100 100
1 s MU Al
Peak 525 = o B! 4
e T, PuA A g i M%WWWWW
Avg 0 0
175 1!
200 13760 0. 26860, 40000 200 13760. 0. 26880, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 14230.00 47.46 88.20 -40.70 £3.19 39.90 16.33 5L.% --- - Peak 1 14230.00 47.90 88.20 -40.30 43.63 39.90 16,33 51.9%6 - - Pk
Sporton International Inc. (Kunshan) Page Number : C156 of C238
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FCC RF Test Report Report No. : FR511612F

138
Mode Band Edge
U-NII-8_802.11ax HE20_CH233_Full RU_7115MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 2025402-21 Date: 202502-27
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 W5 FEAK._BE{UNI)_
PEAK_BE{UNT)_8E I
700 00
b
A s D A Bt s A SZSW“
Peak %5 .
115
115
5 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TI5.28 7069 88.20 -15.51 5664 305 1073 B3 1L 106 PEAK Mz dBuV/m dBuV/n v dB/m B dB deg
7 730194 56.31 74.00 -17.69 39.80 36.60 13.07 33.16 111 106 PEAK 1 7115.00 B.49 ------ ---oe- 69.45 36.49 12.67 3312 106 PEAK
Date: 2025402-21 Date: 202502-27
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
700 1 0l AVG_BE(UNI) S
" AVG_BE(UNI_6E
' k 2 525
Avg
30 MW
115
115
5 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TI5.28 6288 68.20 -5.32 4683 .05 1073 313 111 106 AVERAGE Mz dBuV/m dBuV/n v dB/m B dB deg
7 72571 44.64 54.00 -9.36 28.13 36,60 13.07 33.16 111 106 AVERAGE 1 7115.00 7650 ------ ---oe- 60.47 36.49 12.67 3312 106 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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138
Mode Band Edge
U-NII-8_802.11ax HE20_CH233 Full RU_7115MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 202502-21 Date: 202502.27
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
5 - PEAK_BE(UN_6]
PEAK_BE(UNI)_6E I 1
100 00
1
3 B e R I I i5
Peak %5 .
115
115
6505 6994, 7083, T2 T261. 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 M58 63.70 88.20 -M.50 47.65 .05 1073 B3 W6 M5 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 OTIGAY A4 TA00-19.66 387 .55 13.09 BT W6 M5 PEK 1 5.0 7501 - e 59.67 3649 1.67 BN 16 145 PEMK
Date: 202502-21 Date: 202502.27
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
ir5 a5
100 00 AVG_BE(UNI_
04 AVG_BE(UNI_6E
’ 2 525
Avg
30 %
115
115
6505 6994, 7083, T2 T261. 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 M5B8 5305 68.20 -15.05 37.00 3.05 1073 313 26 145 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 T .50 5400 -9.50 28.00 .60 13.06 33.16 26 145 AVERAGE 1 71500 67.05 - - SLO1 3649 1.67 3302 226 145 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C158 of C238
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Pol. Horizontal Vertical
Lol (dBuNim) Date: 2025021 Lol Date 0254227
1225 124

1 S 1 o R =
M J H *‘#”—"l{ﬂ ﬂmﬂm J_H H A\lHU-NIE

L,
—
frr
S

Peak s ‘
s N i
W st EIRAL A o i
Avg 0 0
175 .
i 13760, 2030, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 14230.00 48.50 88.20 -39.70 4.3 39.99 1633 5L.%6 - - Pesk 1 14230.00 48.97 88.20 -39.23 44.70 39.99 1633 5.9 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C159 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

140
Mode Band Edge
U-NII-8_802.11be EHT20_CH233 Full RU_7115MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 2005-02-21 Date: 20050227
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
i Wi PEAK_BE{UNI)_
PEAK_BE(UNI)_6E
i 104
5 h ]
525 pwabreduttons ' v ) 525
Peak
3Bl %
115
115
6505 6994, 7083, L T261. 7350 )
Frequency (MHz) 1000 2240, a0, 4720, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBu/m dBuv/m dv dB/m A8 B m deg —
1 M58 76.26 88.20 -1.94 60.1 .05 1073 B3 106 146 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 734680 54.59 74.00 -19.41 38.15 36,51 13.10 3.7 106 146 PEAK 1 7115.00 86.73 ------ ------ 70.69 36.49 12.67 33.12 186 146 PEAK
3 Level (dBuVim) Date: 2025.02-21 Love(GBuVIm) Date: 20250227
141 140
1225
1225
1050
875 1050
700 —\— 05
028 k AVG_EE[QUNHJ_EE
100 AVG_BE(UNI) S
30
175 525
Avg W
6505 6394, 083, HIL T8, 7350 0
Frequency (MHz)
site @ B3CHAL-SI 15
Condition: AVG_BE(UNIT)_SE 3m HF_ANT(3LL7) HORTZONTAL
: RBW:1080.000KHT VEW:9.810kH:
tode ;148 H
Setting @ MCSB power setting -10.5 1000 4. 480, 470, 2560, m
Plane  : V with Accessories quue“CY‘MHZJ
: H621521080815ECARGTA
Linit Margin Read  Ant Cable Preanp APos TPos Linit Mill‘giﬂ Read  Ant Cable PFEHIIIP Apos  Thos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark

1 7125,
7 7.

v dB/m  dB B om  deg
28 63.10 68.20 -5.10 47.05 36.45 12.73 33.13 106 146 AVERAGE
62 44.45 54.00 -9.55 27.96 36.57 13.08 33.16 106 146 AVERAGE

oV dB/m B A8 deg
60.51 36,49 12.67 33,12 106

146 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
140
Mode Band Edge
U-NII-8_802.11be EHT20_CH233 Full RU_7115MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 202502-21 Date: 202502.27
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
5 - PEAK_BE(UN_6]
PEAK_BE(UNI)_6E I 1
100 00
2
N “ T | | | | SZSW
Peak %5 .
115
115
6505 6994, 7083, T2 T261. 350 0
Frequency (MHz) 1000 240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 M58 6.4 8.0 -M78 4137 %45 1073 B OW6 M7 PEK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TISLE6 474 7400 -19.26 3.5 .60 13.04 P56 147 PEAK 1 5.0 75.33 e o 9.9 649 1.67 BN N6 147 PEAK
Date: 202502-21 Date: 202502.27
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
ir5 a5
100 0 ANG_BEUNI)_EE!
04 AVG_BE(UNI_6E
’ 2 525
Avg
30 %
115
115
6505 6994, 7083, T2 T261. 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TIB.8 53.40 68.20 -14.80 37.35 36.05 1073 313 26 147 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TI6.79 453 5400 -9.47 1803 .60 13.05 315 26 147 AVERAGE 1 711500 67.88 ------ - SLB 3649 1.67 302 26 147 AVERAGE
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Pol. Horizontal Vertical
Lol (dBuNim) Date: 2025021 Lol Date 0254227
1225 124

1 S 1 o R =
M J H *‘#”—"l{ﬂ ﬂ]_m-wr%m J_H H A\lHU-NIE

C

=
i
rr

Peak s ‘ |
iuagrl"
" W*“MW"\W - o] A WMWWWMW AR
Avg 0 0
175 .
i 13760, 2030, 26880, J3440. 40000 T 13760, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 14230.00 4.0 88.20 -40.18 43.75 39.99 16.33 5L%6 - - Pesk 1 14230.00 48.83 88.20 -39.37 44.% 39.99 163 5.9 - - Pesk
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<RU>

Radiated Spurious Emission Test Modes

Mode Band | Antenna Modulation Channel | Frequency g::: RU Remark
Mode 57 | U-NII-5 1+2 802.11ax HE20 1 5955 MCSO0 Partial RU-26RUO -
Mode 58 | U-NII-8 1+2 802.11ax HE20 229 7095 MCSO0 Partial RU-26RU8 -
Mode 110 | U-NII-5 1+2 802.11be EHT20 1 5955 MCSO0 Single RU-26RUO -
Mode 111 | U-NII-8 1+2 802.11be EHT20 229 7095 MCSO0 Single RU-26RU8 -
Mode 112 | U-NII-5 1+2 802.11be EHT20 1 5955 MCSO Small RU-106+26_OFDMA_1 -
Mode 113 | U-NII-8 1+2 802.11be EHT20 229 7095 MCSO Small RU-106+26_OFDMA_2 -
Mode 114 | U-NII-5 1+2 802.11be EHTS80 7 5985 MCSO0 Large RU 484+242_4 -
Mode 115 | U-NII-8 1+2 802.11be EHT80 215 7025 MCSO0 Large RU 484+242_1 -
Mode 116 | U-NII-5 1+2 802.11be EHT160 15 6025 MCSO0 Large RU 996+484_4 -
Mode 117 | U-NII-8 1+2 802.11be EHT160 207 6985 MCSO0 Large RU 996+484_1 -
Mode 118 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO0 Large RU 996*2+484 6 -
Mode 119 | U-NII-8 1+2 802.11be EHT320 191 6905 MCSO0 Large RU 996*2+484_7 -
Mode 120 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO0 Large RU 996*3_4 -
Mode 121 | U-NII-8 1+2 802.11be EHT320 191 6905 MCSO0 Large RU 996*3_1 -
Mode 122 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO0 Large RU 996*3+484_8 -
Mode 123 | U-NII-8 1+2 802.11be EHT320 191 6905 MCSO0 Large RU 996*3+484_8 -
Mode 124 | U-NII-5 1+2 802.11be EHT80 7 5985 MCSO0 Puncturing 20M_4 -
Mode 125 | U-NII-8 1+2 802.11be EHT80 215 7025 MCSO0 Puncturing 20M_1 -
Mode 126 | U-NII-5 1+2 802.11be EHT160 15 6025 MCSO0 Puncturing 40M_4 -
Mode 127 | U-NII-8 1+2 802.11be EHT160 207 6985 MCSO0 Puncturing 40M_1 -
Mode 128 | U-NII-5 1+2 802.11be EHT160 15 6025 MCSO0 Puncturing 20M_8 -
Mode 129 = U-NII-8 1+2 802.11be EHT160 207 6985 MCSO0 Puncturing 20M_1 -
Mode 130 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO0 Puncturing 80M+40M_6 -
Mode 131 | U-NII-8 1+2 802.11be EHT320 191 6905 MCSO0 Puncturing 80M+40M_7 -
Mode 132 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO0 Puncturing 80M_4 -
Mode 133 | U-NII-8 1+2 802.11be EHT320 191 6905 MCSO0 Puncturing 80M_1 -
Mode 134 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO0 Puncturing 40M_8 -
Mode 135 | U-NII-8 1+2 802.11be EHT320 191 6905 MCSO0 Puncturing 40M_1 -
Mode 139 | U-NII-8 1+2 802.11ax HE20 233 7115 MCSO0 Partial RU-26RU8 -
Mode 141 | U-NII-8 1+2 802.11be EHT20 233 7115 MCSO0 Single RU-26RU8 -
Mode 142 | U-NII-8 1+2 802.11be EHT20 233 7115 MCSO  Small RU-106+26_OFDMA_2 -
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Summary of each worse mode

Mode Modulation Ch. (',:\;E‘l) (d;i\</e/|m) (dlélun:/l;m) M(ng)m Pol. Z(\E/Zk Result Remark
57 802.11ax HE20 1 5909.00 43.55 68.20 -24.65 H AVERAGE Pass Band Edge
57 802.11ax HE20 1 - - - - - - - Harmonic
58 802.11ax HE20 229 | 7288.15 44.88 54.00 -9.12 H AVERAGE Pass Band Edge
58 802.11ax HE20 229 - - - - - - - Harmonic
110 802.11be EHT20 1 5825.84 43.28 68.20 -24.92 H AVERAGE Pass Band Edge
110 802.11be EHT20 1 - - - - - - - Harmonic
111 802.11be EHT20 @ 229 | 7285.48 44.60 54.00 -9.40 H AVERAGE Pass Band Edge
111 802.11be EHT20 @ 229 - - - - - - - Harmonic
112 802.11be EHT20 1 5862.80 43.39 68.20 -24.81 H AVERAGE Pass Band Edge
112 802.11be EHT20 1 - - - - - - - Harmonic
113 802.11be EHT20 @ 229 | 7307.28 44.54 54.00 -9.46 H AVERAGE Pass Band Edge
113 802.11be EHT20 | 229 - - - - - - - Harmonic
114 802.11be EHT80 7 5897.80 43.35 68.20 -24.85 H AVERAGE Pass Band Edge
114 802.11be EHT80 7 - - - - - - - Harmonic
115 802.11be EHT80 @ 215 | 7275.18 44.67 54.00 -9.33 H AVERAGE Pass Band Edge
115 802.11be EHT80 @ 215 - - - - - - - Harmonic
116 802.11be EHT160 15 | 5860.84 43.47 68.20 -24.73 H AVERAGE Pass Band Edge
116 802.11be EHT160 @ 15 - - - - - - - Harmonic
117 802.11be EHT160 207 | 7256.88 44.60 54.00 -9.40 \Y AVERAGE Pass Band Edge
117 802.11be EHT160 | 207 - - - - - - - Harmonic
118 802.11be EHT320 | 31 | 5698.14 44.02 68.20 -24.18 H AVERAGE Pass Band Edge
118 802.11be EHT320 | 31 - - - - - - - Harmonic
119 802.11be EHT320 | 191 @ 7290.11 45.84 54.00 -8.16 H AVERAGE Pass Band Edge
119 802.11be EHT320 | 191 - - - - - - - Harmonic
120 802.11be EHT320 31 | 5650.71 45.30 68.20 -22.90 \Y, AVERAGE Pass Band Edge
120 802.11be EHT320 | 31 - - - - - - - Harmonic
121 802.11be EHT320 191 | 7281.64 45.59 54.00 -8.41 H AVERAGE Pass Band Edge
121 802.11be EHT320 | 191 - - - - - - - Harmonic
122 802.11be EHT320 | 31 | 5713.44 44.82 68.20 -23.38 H AVERAGE Pass Band Edge
122 802.11be EHT320 | 31 - - - - - - - Harmonic
123 802.11be EHT320 | 191 @ 7281.64 45.40 54.00 -8.60 \Y AVERAGE Pass Band Edge
123 802.11be EHT320 | 191 - - - - - - - Harmonic
124 802.11be EHT80 7 5920.36 43.19 68.20 -25.01 H AVERAGE Pass Band Edge
124 802.11be EHT80 7 - - - - - - - Harmonic
125 802.11be EHT80 @ 215 | 7254.37 44.52 54.00 -9.48 H AVERAGE Pass Band Edge
125 802.11be EHT80 | 215 - - - - - - - Harmonic
126 802.11be EHT160 15 5858.04 44.19 68.20 -24.01 \% AVERAGE Pass Band Edge
126 802.11be EHT160 | 15 - - - - - - - Harmonic
127 802.11be EHT160 | 207 | 7281.25 45.45 54.00 -8.55 H AVERAGE Pass Band Edge
127 802.11be EHT160 | 207 - - - - - - - Harmonic
128 802.11be EHT160 15 | 5833.68 44.04 68.20 -24.16 Vv AVERAGE Pass Band Edge
128 802.11be EHT160 | 15 - - - - - - - Harmonic
129 802.11be EHT160 207 | 7305.00 45.23 54.00 -8.77 H AVERAGE Pass Band Edge
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129 802.11be EHT160 | 207 - - - - - - - Harmonic
130 802.11be EHT320 31 | 5634.64 44.68 68.20 -23.52 H AVERAGE Pass | Band Edge
130 802.11be EHT320 | 31 - - - - - - - Harmonic
131 802.11be EHT320 191 | 7313.10 45.29 54.00 -8.71 Y, AVERAGE Pass | Band Edge
131 802.11be EHT320 | 191 - - - - - - - Harmonic
132 802.11be EHT320 31 | 5710.38 44.90 68.20 -23.30 \Y AVERAGE Pass | Band Edge
132 802.11be EHT320 @ 31 - - - - - - - Harmonic
133 802.11be EHT320 191 & 7286.48 45.48 54.00 -8.52 \Y AVERAGE Pass | Band Edge
133 802.11be EHT320 | 191 - - - - - - - Harmonic
134 802.11be EHT320 31 | 5643.82 45.21 68.20 -22.99 H AVERAGE Pass | Band Edge
134 802.11be EHT320 | 31 - - - - - - - Harmonic
135 802.11be EHT320 191 | 7314.91 45.33 54.00 -8.67 Y, AVERAGE Pass | Band Edge
135 802.11be EHT320 | 191 - - - - - - - Harmonic
139 802.11ax HE20 233 | 7125.28 62.74 68.20 -5.46 H AVERAGE Pass | Band Edge
139 802.11ax HE20 233 - - - - - - - Harmonic
141 802.11be EHT20 @ 233 | 7125.28 62.62 68.20 -5.58 H AVERAGE Pass | Band Edge
141 802.11be EHT20 @ 233 - - - - - - - Harmonic
142 802.11be EHT20 @ 233 | 7125.28 62.92 68.20 -5.28 H AVERAGE Pass | Band Edge
142 802.11be EHT20 | 233 - - - - - - - Harmonic
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57
Mode Band Edge
U-NII-5_802.11ax HE20_CH1_Partial RU-26RU0_5955MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20280301 vl i) Date: 20250301
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1
525 " . " i ) 525 bl '
Pe ak M
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, 0
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5909.14 54,12 88.20 -34.08 38.93 36.62 11.43 32.86 294 113 PEAK 1 5955.00 91.62 ------ ------ 16.43 36.70 1137 32.88 294 113 PEAK
 Level i) Date: 20280301 vl i) Date: 20250301
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
7““ il A BEQN
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5909.00 43.55 68.20 -24.65 28.36 36.62 11.43 32.86 294 113 AVERAGE 1 5955.00 84.02 ------ ------ 68.83 36.70 11.37 32.88 294 113 AVERAGE
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57
Mode Band Edge
U-NII-5_802.11ax HE20_CH1_Partial RU-26RU0_5955MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20280301 vl i) Date: 20250301
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
S Byt sbtahe i ot b 525 el b
Peak M
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, 0
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5912.22 53.83 88.20 -34.37 38.64 36.62 11.43 32.86 117 184 PEAK 1 5955.00 B7.81 ------ ------ .62 36.70 11,37 32.88 117 184 PEAK
 Level i) Date: 20280301 vl i) Date: 20250301
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
7““ il A BEQN.
30 30
115 115
815 5653, 5681, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5906.48 43.37 68.20 -24.83 28.19 36.61 11.43 32.86 117 184 AVERAGE 1 5955.00 80.24 ------ - 65.05 36.70 11.37 32.88 117 184 AVERAGE
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58
Mode Band Edge
U-NII-8_802.11ax HE20 CH229 Partial RU-26RU8_7095MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050 1
75 W5 PEAK_BE(UNI)_6F|
PEAK_BE{UNT)_8E
700 00
1 2
[7 1" N " it ” s A "
Peak M
30 %
115
115
5 7083, T2, T261. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 73831 S50 §8.20 -3.66 38.08 3658 13.03 P51 108 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 731529 55.33 74.00 -18.67 38.84 36,57 13.08 33.16 132 108 PEAK 1 7895.00 97.1 ------ ---ee- BL.OB 36.50 12.65 3312 132 108 PEAK
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
1
5 o5
700 0l AVG_BE(UNT)_f¥!
" AVG_BE(UNI_6E
" 1 2 525
Avg
30 %
115
115
5 7083, T2, 261 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TO7.08 495 68.20-23.25 1853 .55 13.00 315 12 108 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 T288.15 44.88 54.00 -9.12 28.38 36,60 13.06 33.16 132 108 AVERAGE 1 7095.00 B9.38 ------ ------ 73.35 36.50 12.65 3312 132 108 AVERAGE
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